
 

 

 

SPI Rosehill Network Pty Limited 
(ACN 131 213 691) 

and 

Rosehill Water Network Pty Limited 
(ACN 132 481 077) 

 

Application for a Network Operator’s Licence  

under the  

Water Industry Competition Act 2006 

 

PUBLIC VERSION 

 

October 2008 

 



SPI Rosehill Network Pty Limited and Rosehill Water Network Pty Limited 
Application for Network Operator’s Licence under the  

Water Industry Competition Act 2006 
Appendices 

 

- i - 

 

LIST OF APPENDICES 

 Appendices
 Page No. 

Appendix 1 Introduction...................................................................................................... 1 

Appendix 2 Who manages the applicant corporation? (Question 1(c)) .............................. 3 
[...]
The location of the infrastructure that will serve foundation customers is shown on the 
following map: 

 

Distribution System Design Criteria 

The scheme has been designed to comply with WSA 03 – 2002_2.2 Sydney Water Edition.  
The following criteria have been met: 

• Transfer mains have been sized for foundation customer peak daily demands and the 
anticipated growth in non-foundation customer demand 

• Reticulation mains have been sized for foundation customer peak hourly demands and 
the additional expansion capacity required for non-foundation customers 

• Peak demand for non-foundation customers has been based on an allowance of 1.5 
times the Average Daily Demand (ADD).  AquaNet’s market development work obtained 
over the last two years has demonstrated that this is an appropriate factor when all the 
peak demands are averaged across the total network.   

• The pipeline connecting the LAP to the Plant has been sized for to allow future maximum 
production of recycled water from the Plant 

Appendices p. 17



SPI Rosehill Network Pty Limited and Rosehill Water Network Pty Limited 
Application for Network Operator’s Licence under the  

Water Industry Competition Act 2006 
Appendices 

 

 

• The waste line from the Plant to the discharge sewer nominated by Sydney Water, 
located on the southern side of the Fairfield SSTP has been sized to transfer waste 

• The Woodville Rd elevated reservoir has been sized to cater for operational fluctuations 
in diurnal demands in the network. Peak hourly demand for the foundation customers 
has been used to calculate this value as given in the Water Supply Code WSA 03. 

• The treatment plant, network storage and top up arrangements are capable of supplying 
consecutive peak day events. 

• The reservoir design provides a gross available volume of 6 ML storage at Rosehill and 
3 ML at Fairfield.  A dead volume of  0.25 m at the base of the tanks and freeboard of 
0.25 m is assumed. 

• The maximum pressure head in the distribution system occurs at the Fairfield Pump 
Station; this pressure head is required to transfer the recycled water to the system high 
point at the Woodville Rd elevated reservoir and to account for friction losses.  

• The Fairfield Pump Station will use variable speed pumps controlled by the Woodville Rd 
reservoir level and system pressure measured at Marubeni. 

• The Rosehill Pump Station will use variable speed drive pumps controlled on system 
pressure  

• The use of variable speed drive pumps at Rosehill will allow turndown of pump motors to 
allow delivery of lower flows than average day demand.   

Independent verification of process and design: 

The AVA Water Consortium tender was verified by the Independent Verifier (Kellogg Brown 
& Root Pty Ltd) appointed by Sydney Water.  The Independent Verifier’s report is attached. 

The AVA Water Consortium (at that time, Alinta and Veolia) submitted the report to Sydney 
Water in August 2007 in response to Sydney Water’s request for tenders to deliver the 
Rosehill Scheme.  References in the document to “AVA” or “AVA Water Consortium” should 
now be read as “Jemena and Veolia” and references to “Alinta” should be read as “Jemena”. 

Appendices p. 18



Appendices p. 19



 
SEG706-X-REP-003 Rev 1 2 
23 August 2007    

1 Introduction 
In late 2005 Sydney Water Corporation (SWC) called for expressions of interest to design, 
construct, commission and operate the Camellia Recycled Water Project.  The tender evaluation 
and assessment program is now in Stage 2 with two short-listed tenderers. 

Sydney Water proposes to develop the Project through a Design, Build, Own and Operate 
delivery process. The Returnable Schedule 6 - Technical Sufficiency, from the Request for 
Detailed Proposal (RDP) requires an independent verifier to provide a design verification report.  
Kellogg Brown & Root Pty Ltd (KBR) was contracted by AVA Water Consortium (AVA) to 
provide a verification report. 

Based on comments from Sydney Water, the initial scheme has been modified to 25MLD. This 
report provides verification of the modified scheme. 

 

2 Verification Methodology 
The IV considers that the essential service was to assess the proposed design outlined in the 
revised schedule 6 against the requirements of the SWC Request for Detailed Proposal (RDP). 
Verification did not consist of a detailed check of the tender design, however the service will 
provide assurance to AVA and SWC that the proposed solution complies with SWC 
requirements. 

The design is at concept level for tendering purposes. KBR have based their comments on the 
information provided by AVA.  

The intent of this verification is to provide a ‘high level’ check on the proposed design and 
review of assumptions and design criteria ensuring that the design assumptions by AVA are 
reasonable and that the methodologies undertaken for risk, cost and timing are acceptable in 
meeting SWC requirements. 

 

3 Information Reviewed 
The following information was supplied for review:  

• Revised Proposal: Camellia Recycled Water Project: - Returnable Schedule 6- 
Technical Sufficiency -Submitted to SWC on 29th June 2007 

• The technical information reviewed as part of the IV report dated 14th April 2007  for 
the original Camellia Recycling Scheme 

• Document No:B0223-MR-0000-01 

• Operational costing model and P&IDs viewed at on Veolia’s computers (23/08/07)  

• Documents : D1A_No.2 REV 4, D1A_No.3 REV 4, D1A_No.4 REV 5 & D1A_No.9 
REV 3, 

 

 

 

 

 

Appendices p. 20



 
SEG706-X-REP-003 Rev 1 3 
23 August 2007    

4 Verification Findings 
4.1 Review of response to SWC feedback  

Clarify how the proposed treatment train will achieve the limits for ammonia alkalinity and total nitrogen 
and phosphorous as stated in the RDP 
Ammonia &Total N  

AVA has introduced a cationic ion exchange plant downstream of the RO plant. The IV concurs 
with the comment that the introduction of this unit operation will increase the ammonia removal 
achieved by the system.  

Furthermore, AVA advise that the additional unit will ensure compliance with the total nitrogen 
& ammonia limits proposed by SWC. 

Alkalinity 

AVA advice that they have based their design on the understanding that the alkalinity value 
specified in Table 8.1 of the RDP document is not a target (Addendum 5). Consequently, the 
process train does not contain a specific process aimed at producing an alkalinity of <5mg/L. 
The IV concurs with the statement that despite no specific process it is expected that the plant 
will produce water with a reasonably low alkalinity. However, there is insufficient information 
for the IV to ensure that the plant will achieve an alkalinity of <5mg/L. 

Phosphorous 

AVA has noted that over 95% of the total phosphorous entering the plant should be as reactive 
phosphate. Furthermore, the IV notes that the introduction of a coagulation step will also reduce 
the phosphorous load on the membrane plant.  

Rejection rates of phosphate, nitrate and ammonia outlined in Schedule 6 are typical for RO 
membranes. However, it is noted that the rejection rates are dependent on a number of 
conditions specific to the plant such as membrane types, membrane age, temperature and 
speciation of the ion. A detailed assessment on specific plant conditions has not been 
undertaken for this initial review. 

Clarify why the trigger limits for Chlorine and TDS are inconsistent with the limits in the RDP 

AVA have noted that the design has been modified to ensure that trigger limits for chlorine and 
TDS are consistent with the RDP  

There are inconsistencies regarding the volume of the waste stream. Refer to Pages 21,27,31 53 
and 98 of Schedule 6. Clarify the amount of UF waste stream volumes and total waste stream 
volumes 

AVA has identified the daily UF waste stream volume as 2851Kl/day or 2908Kl/day including 
the chemically enhanced backwash and UF CIP.  

AVA have advised that the Wastewater discharge for the 20ML/d plant can range from 
8.2ML/day to 10.1ML/day depending on the ammonia concentration in the LAP. The high 
variation in waste volumes is due to the proposed dilution of the ammonia levels.  

AVA advice that dilution will not be required when the concentration of the ammonia in the 
LAP is less than or equal to its 50%ile level of 28mg/l. Maximum dilution is expected when the 
ammonia concentration in the LAP is at its 90%ile value of 33mg/L.  

Explain how waste flow to the sewer will be controlled to meet sewer capacity requirements. 

Appendices p. 21



 
SEG706-X-REP-003 Rev 1 4 
23 August 2007    

The IV notes that volume and ammonia concentration limits are the limiting factors in meeting 
requirements. AVA propose to dilute the plant waste only when required to meet the 
requirements of the trade waste standards. 

AVA also note that they do not anticipate that large on site storage of waste will be required to 
cater for sewage discharge restrictions caused by wet weather events since SWC has indicated 
that if wet weather events occur, effluent from the Glenfield STP will be diverted and thus the 
LAP will not have sufficient capacity to service the plant at 20ML/day.  

The requirements for onsite wet weather storage was not verified in this initial review. 
However, AVA advice that there is sufficient storage space available if required.   

 In your Submission, you note that TDS would be measured before pH adjustment. Clarify how 
this measurement will comply with the RDP requirements for TDS of 50mg/L 

AVA has adequately addressed this issue by locating the monitoring point for recycled water 
quality, including TDS, at the outlet of the chlorine holding tank. The chlorine holding tank is 
located down stream of chlorine dosing and pH adjustment. 

In your Submission, no CCT is nominated in your process train. Clarify how you propose to 
comply with 1mg/L of free chlorine after 1 hour detention 

AVA plan to introduce a chlorine holding tank with a 1 hour residence time prior to final 
storage. The tank size is 1050kL which is an adequate size to provide a detention time of 1 hour 
when operating the AWTP at 25ML/day. 

 

 

4.2 Verification of plant process design - quality, quantity and reliability 
Treatment Process Overview 

The main unit operations incorporated in the treatment process as shown in Veolia’s process 
flow diagram are; basket strainers, ultrafiltration (UF), reverse osmosis (RO), ion exchange and 
degasser, waste neutralization and disposal, storages (feed balance storage, RO feed balance, 
RO permeate collection, recycled water and RO clean in place (CIP) tank), chemical dosing 
(ammonia, hypochlorite, citric acid, sulphuric acid, sodium bisulphite and caustic soda). 

The treatment process information provided is limited and consequently the IV’s assessment is 
limited to the process overview. However, the level of technical design undertaken is considered 
satisfactory for a conceptual level design.  

Basket Strainers 

Basket strainers with a screen size of 500 micron are proposed to screen incoming effluent. This 
appears to be an appropriate technology selection for the protection of the UF membranes.  The 
capacity of the units, material selection, instrumentation or control system was not verified in 
this initial review. 

Ultrafiltration 

A Memcor submerged Ultrafiltration system has been proposed. The technology selection 
appears to be an appropriate pre-treatment for the reverse osmosis system. The risks attendant 
with UF fouling and subsequent loss of flow to the RO is mitigated by the inclusion of a single 
fully redundant train, which lowers the design operating flux  from 41 L/m2h to 33 L/m2h when 
in operation . 

Appendices p. 22



 
SEG706-X-REP-003 Rev 1 5 
23 August 2007    

Coagulation prior to the UF process has been introduced which will also help reduce the risk of 
fouling in addition to the removal of some TOC/BOD. The proposed type of coagulant and 
approximate dosage rate appear to be appropriate for this application. 

Reverse Osmosis  

A two (2) stage reverse osmosis system consisting of Saehan membranes has been provided. 
The technology selection is an appropriate desalination system. The system has in total eight (8) 
RO trains and has been sized on a flux of 17.2L/m2/h to provide a net permeate of 20ML/d. The 
system appears to be adequately sized for flow requirements of the network distribution design. 

Ion Exchange and degasser 

The AVA have introduced Ion Exchange (IX) to remove residual ammonia from the RO 
permeate. This technology is appropriate for the removal of ammonia from water, however; 
details provided to the IV are limited for this initial review.  Data on resin type, capacity, 
selectivity and kinetics is required in order for the IV to comment on the IX plant.  

Process flow diagrams indicate that the IX waste is recycled back to the coagulation tank, a 
review of the chemistry and mass balance is recommended to assess the risk of scaling & if the 
IX is adequately sized.  

The 5% sulphuric acid used to regenerate the IX will be produced in-situ. Review of the energy 
balance around this operation is recommended to assess if this will have an adverse effect on 
resin life. 

Waste Neutralization and Disposal 

A waste neutralization and disposal system has been provided for the waste streams. This is 
considered an acceptable technology selection for the neutralization and disposal of the waste 
streams.  Information on the capacity of the units, details of mechanical fit outs, size of units, 
material selection, instrumentation or control system was not provided for this initial 
verification.  

Storage Tanks 

AVA notes that the on-site chemical storage has been sized to provide 24 days consumption 
plus an additional 7 days to allow for chemical delivery lead times based on the 25ML/day plant 
capacity. The IV notes that the storage capacities appear to be sufficient. 

Chemical Dosing 

Generally the chemical dosing proposed appears satisfactory for the concept design of the 
RWTP. Information on dosing rates was not provided for this initial review. 

Plant Size 

The plant is designed for an average output of 20ML/d with a potential to expand to 25ML/d 
thereby satisfying the requirements of the distribution network design to ultimately meet 
customer demand. The concept design appears to provide sufficient treatment capacity based on 
installed membrane area and intermediate and final storage capacity to deliver the rated plant 
output.  

Waste Disposal and Bypass 

Estimates of waste generation are in the vicinity of 8 to10 ML/day. This ratio is dependent upon 
a request for the relaxation of the ammonia concentration limit. There is a proposed cross 
connection with the Liverpool to Ashfield Pipeline (LAP) that is sized to bypass the peak output 
of the RWTP for use during commissioning. Any out of specification recycled water will now 
be discharged to the sewer at the minimum plant operating rate. 

RWTP Reliability 

Appendices p. 23



 
SEG706-X-REP-003 Rev 1 6 
23 August 2007    

The IV cannot verify operating life expectancy of plant components as is not possible to 
comment on issues such as fouling management and membrane protection due to limited 
information on the level of instrumentation and data management. 

The UF system consists of 5 trains with 1 standby train and the RO system consists of 8 trains 
with 1 standby train. The system appears to have adequate redundancy. 

Interchange ability is provided for the RO process.  The RO trains use standard element pressure 
vessels which can accommodate a range of RO membranes. The UF system will be limited to 
membranes supplied by Siemens. 

 

4.3 Verification of the proposed distribution network design 
AVA have designed the network with two distinct operating zones, southern Smithfield region 
and northern Camellia region. AVA has noted that this design philosophy allows increased 
reliability, with the ability to operate each zone independently. The three reservoirs (Fairfield 